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1.0 GENERAL INFORMATION
1.1  Product Description

Form

W
EMC Test Plan and Constructional Data Form ~RODUCT SERVIGE

PLEASE COMPLETE THIS DOCUMENT IN FULL, ENTERING N/A IN THE FIELD IS NO APPLICABLE.
Applicant -- NOTE: This information will be input into your test report as shown below
Company: UTStarcom Canada Company
Address: 4600 Jacombs Road
Richmond, BC, Canada
VBV 3B1
Contact: Joe Perrella Position: Product Manager
Phone: 604 303 2307 Fax: 604 276 0501
E-mail Address: Joe.Perrella@telostech.com
General Equipment Description -- NOTE: This information will be input into your test report as shown
below.
EUT Description: CDMA 1X BTS with iPA 800 MHz
EUT Name: BTS with iPA 800
Model No.: Serial No.: BTS S/N 100, iPA S/N xxxxx tbd
Product Options:
Configurations to be tested: Pico Mode and Macro Mode using iPA
| Test Objective |
[ EMC Directive 89/336/EEC (EMC) [1 Fcc: Cass [J A X B Pat15 X
Std: [J vcect: Class [J] A [ B
[0 Machinery Directive 89/392/EEC (EMC) J BclQ: Class (] A [J B
Std: [0 canada: Class [ A [ B
[ Medical Device Directive 93/42/EEC (EMC) [ Australia: Class [] A [] B
Std: [] Other:
[0 Vehicle Directive 72/245/EEC (EMC)
Std:
[T FDA Reviewers Guidance for Premarket Notification Submissions (EMC)
FILE: EMCU_F09.02E, Rev. 1, 27 Aug. 2004 Page 1 of 9
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Form
-IUV

EMC Test Plan and Constructional Data Form “PRODUGT SERVICE
L T0V Product Service Certification Requested |

[0 Attestation of Conformity (AoC) [J International EMC Mark (IEM)

[0 Certificate of Conformity (CoC) [ Compliance Document

Protection Class (N/A for vehicles) [ Class | [ class i [ Class 11

I Attendance I

Testwillbe: [ Attended by the customer X' Unattended by the customer
| Failure - Complete this section if testing will not be attended by the customer. j

If a failure occurs, TUV Product Service should:

[0 call contact listed above, if not available then stop testing.  (After hrs phone):

X Continue testing to complete test series.

[ Continue testing to define corrective action.

[0 Sstop testing.
LEUT Specifications and Requirements |

Length: 21" Width: 19" Height: 5.25" Weight:
I Power Requirements j

require testing to be performed at typical power ratings in the countries of intended use. (l.e., European

power is typically 230 VAC 50 Hz or 400 VAC 50 Hz, single and three phase, respectively)

Voltage: AC 110-220v (If battery powered, make sure battery life is sufficient to complete testing.)

# of Phases: one

Current (Amps/phase(max)): 0.5 A/Single Current 0.4 A /Single

(Amps/phase(nominal)):

Other:

| Other Special Requirements l
FILE: EMCU_F09.02E, Rev. 1, 27 Aug. 2004 Page 2 of 9
Page 4 of 38
Rev.No 1.0

TUV AMERICA INC 10040 Mesa Rim Road  San Diego, CA 92121-2912

Phone 858 678 1400 FAX 858 546 0364



Report No. SC501057-03

AMERICA

Form

TOV

EMC Test Plan and Constructional Data Form ~PRODUGT SERVIGE.

|_Typical Installation and/or Operating Environment ]
(ie. Hospital, Small Business, Industrial/Factory, etc.)

1. Pico Mode in commercial buildings
2. Macro Mode with iPA used at cell site installation for outdoor coverage.

| EUT Power Cable |
[] Permanent OR [X Removable Length (in meters): 1.83 m

X Shielded OR [ Unshielded
[J Not Applicable

FILE: EMCU_F09.02E, Rev. 1, 27 Aug. 2004 Page 3 of 9
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Form
.I-[IN
EMC Test Plan and Constructional Data Form ~PRODUCT SERVICE.
| EUT Interface Ports and Cables |
Interface Shielding
7|2 §
o = £o |8 2
< O Connector “clg &
Type Type Termination | Type Port Termination ~
EXAMPLE: Metallized 9- |Characteristic
RS232 O ®m | 2 |m [ |Foil over braid |Coaxial  |pin D-Sub  |Impedance 6 m)
BTSRF [LI{C]{ 10 [J[O[ ports Coaxial SMA 50 ohms O
ports
BTS O|al s [O0]  ports RJ45 OX
RS232
BTS gl 2 @3l perts RJ45 ]
Ethernet
IPARS232|]|OI] 1 [OJ[O] port 9Pin D- ]
Sub
IPARF  [OJ/O] 2 [O|O] ports coaxial N-Type 50 ohms (][]
L1 ][} ] m]
Oja ja ][]
0 ][] O
(][] L4 []m]
][] ][ [jm]
Oa (] [} ]|
FILE: EMCU_FQ9.02E, Rev. 1, 27 Aug. 2004 Page 4 of 9
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Form
W
EMC Test Plan and Constructional Data Form PRODUCT SERVICE
| EUT Software. |

Revision Level: 4.5.x
Description: BTS Software
EUT Operating Modes to be Tested -- list the operating modes to be used during test. It is recommended
the equipment be tested while operating in a typical operation mode. FCC testing of personal computers
and/or peripherals requires that a simple program generate a complete line of upper case H’s. Provide a
general description of all software, firmware, and PLD algorithms used in the equipment. List all code
modules as described above, with the revision level used during testing.
Consult with your TUV Product Service Representative if additional assistance is required.

1. Pico Mode

2. Macro Mode with iPA

3.
EUT System Components -- List and describe all components which are part of the EUT. For FCC testing a
minimum configuration is required. (ie. Mouse, Printer, Monitor, External Disk Drive, Motherboard, etc.)
Description | Model # [ serial # |FCCID#

BTS unit 1U rack mount

IPA unit 2U rack mount

FILE: EMCU_F09.02E, Rev. 1, 27 Aug. 2004 Page 5 of 9
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Form
W
EMC Test Plan and Constructional Data Form “PRODUGT SERVICE
Support Equipment -- List and describe all support equipment which is not part of the EUT. (i.e. peripherals,
simulators, etc)
Description | Model # | Serial # |Fecip#
Laptop running BSC s/w 1BM Thinkpéd
| Oscillator Frequencies |
Derived
Frequency Frequency Component #/ Location Description of Use
Iﬁ)wer Supply ]
Manufacturer Model # Serial # Type
[1 switched-mode: (Frequency)
[JLinear  [] Other:
[ switched-mode: (Frequency)
[JLinear [] Other:
FILE: EMCU_F09.02E, Rev. 1, 27 Aug. 2004 Page 6 of 9
Page 8 of 38
Rev.No 1.0

TUV AMERICA INC 10040 Mesa Rim Road San Diego, CA 92121-2912 Phone 858 678 1400 FAX 858 546 0364



Report No. SC501057-03

AMERICA
Form
-I-UV
EMC Test Plan and Constructional Data Form PRODUCT SERVICE
[ Power Line Filters |
Manufacturer | Model # | Location in EUT
Critical EMI Components (Capacitors, ferrites, etc.) |
Description | Manufacturer | Parti#orValue | Qty | Component #/ Location
[ EMC Critical Detail - Describe other EMC Design details used to reduce high frequency noise. ]
FILE: EMCU_F09.02E, Rev. 1, 27 Aug. 2004 Page 7 of 9
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iCell BTS 800MHz

Circuit Description

Draft
Date: Jan 29, 2005

Copyright ©2005 UTStarcom Inc. All rights reserved,

This document contains proprietary information of UTStarcom Inc. The contents are Company Confidential and any
disclosure to persons other than the officers, employees, agents or subcontractors of the owner or licensee of these
materials, without the prior written consent of UTStarcom, 1s strictly prohibited.

No part of this document, or any software included with it, may be reproduced, stored in a retrieval system, or
transmitted in any form or by any means, including photocopying, electronic, mechanical, recording or otherwise,
without the prior writter permission of the copyright hotder.

Product names mentioned in this document are trademarks or registered trademarks of their respective companies,

This document may contain technical inaccuracies or typographical errors. UTStarcom waives responsibility for any
labor, materials, or costs incurred by any person or party as a result of using this document. UTStarcom or other
affiliates shall not be liable for any damages (including, but not timited to, ial, indirect or

special damages or loss of profits or data) even if they were foreseeable and UTStarcom has been informed of their
potential occurrence, arising out of or in connection with this document or its use.

UTStarcom Canada Company
4600 Jacombs Road
Richmond, BC

Canada V6V 3B1

Phone (604) 276-0055

Fax (604) 276-0501

© 2005 UTStarcom Inc. Proprietary and Confidential
-1-
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S—
iCell BTS Block Diagram
The iCell BTS (iBTS) CDMA2000 1X core provides a one CDMA carrier channel support from one to three sectors.
The Low-power BTS (max +20dBm) supports up to three pairs of Tx/Rx-main and Rx-diversity ports for up to three
sectors.
BTS can operate in three basic configurations :

1. Short-range indoor system with a wall-mounted 1x1 iBTS and external stubby-antenna with a range of
up to 100 meters (exact range depends on building structure and materials). Alternatively, the 1x1
IBTS can be connected to external indoor antenna to optimize indoor range.

2. Long-range indoor system based on a 1x1(or 1x3) iBTS connected to an indoor repeater (or DAS).

3. Macro BTS for outdoor coverage based on a (1x3) iBTS module connected to three iPA bi-directional
amplifiers. Each iPA incorporates a high-power amplifier (PA), two low-noise amplifiers (LNA) (for
receive diversity) and frequency conversion circuitry with selectivity capabilities. The iPAs and the
IBTS are mounted on 19” rack and connected via coaxial cables to outdoor antenna,

The iCell BTS is designed to comply with the IS-97D standard for base stations.
RF Modem Block Diagrams
IRM General Block Diagram
TRRXD
Antenna
Rxt
Antenna
Tx/Rx0
Antenna
Rx1
Antenna
LY
Antenna
Rxi
Antenna
Save atree
© 2005 UTStarcom Inc. Proprietary and Confidential {3
_2-
Read digitally
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UTStarcom

B .. - &

RF Modem Description

Transmit

CDMA Forward signal is developed on the Channel Card in the Qualcomm CSM5000 CDMA modem. The
digitizer module converts the signal to analog. This signal is upconverted to the desired channel frequency,
amplified and filtered.

The output power level is fixed at —3dBm for a typical CDMA physical and logic channel combination including
pilot, synchronization, paging, and six arbitrary traffic channels.

Output power is calibrated at the factory using calibrated power measurement equipment to ensure the target power
is reached.

Protection circuitry ensures the maximum desired output power is not exceeded.

Frequencies

Rx VCO configuration
All sectors operate at the same frequency. Therefore only one RX VCO is required. The 10dB drivers maintain
the required RF level to the RFR's and provide extra isolation between sectors.

Settor #1 Sector 82 Sector #3

RFRO RFR1

i

TCXO Distribution

General

The ZIFIC requires an AC-coupled TCXO signal with a level of approximately 0.8 Vp-p(0.5t0 2
Vp-p). A digital card driver/buffer supplies the TCXO signal and an RC LPF reduces harmonics
and reduces Vp-p from approximately 2.8 V to 0.8 Vp-p.

Save atree

© 2005 UTStarcom Inc. Proprietary and Confidential ﬁ
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S—— o f
Sector #1 Soctor #2 Sector #3
RFR RF
RET i} Ri RET RFRD || RFRY aFT RFRO || RFR1
{RXPLLY {RX PLLY FXPLLY
l h b 3 3

RELPF ]

ROLPF

RUARF

19.2 out
rEEI_ oiPA
Synthesizer Design
Synthesizer Frequency Design
RX Channel
The Rx Synthesizer uses one high-quality external VCO and the PLL circuits of the RFT6100
chip. The Rx synthesizer feeds all 6 Rx channels LO via distribution circuits.
The PLL BW is optimized for phase noise performance.
Tx Channel
The Tx PLL is primarily internal in the RFT6100. The PLL dividers and the VCO are all integrated
on-chip. Only the loop fiter components are external discrete caps and resistors.
Each Tx channel has a separate Tx synthesizer, but all channels are programmed to operate at
the same frequency.
Save atree
© 2005 UTStarcom Inc. Proprietary and Confidential ‘"’
-5
Read digitally
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1.2 Related Submittal Grant
None
1.3 Tested System Details
The FCC ID’s for all equipment, plus descriptions of all cables used in the tested system are:
None
1.4 Test Methodology
Purpose of Test: To demonstrate compliance with the following tests.
Test Summary
Paragraph Summary of Results
Test Description Number Low Channel Mid Channel High Channel Pass/Fail
Radiated Spurious Emissions 22.917(b) -43.7 dBm -42.7 dBm -36.7 dBm Pass
Conducted Spurious Emissions 22.917 -28.3 dBm -28.4 dBm -30.16 dBm Pass
Band Edge 22.917 -31.9 dBm -31.5 dBm -31.2 dBm Pass
Output Power 22.917 13.6 dBm 14.0 dBm -12.6 dBm Pass
Frequency Stability 22.355 -950 Hz +1250 Hz +750 Hz Pass

Testing was performed according to the procedures in FCC/ANSI C63.4 and CSA 108.8-M1983.

Page 15 of 38
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AMERICA

1.5 Test Facility
The open area test site and conducted measurement data were tested by:

TUV AMERICA, INC
10040 Mesa Rim Road
San Diego, CA 92121-2912
Phone: 858 678 1400
Fax: 858 546 0364

The Test Site Data and performance comply with ANSI C63.4 and are registered with the FCC, 7435 Oakland Mills Road,

Columbia Maryland 21046. All Measurement Data is acquired according to the content of FCC Measurement Procedure
and ANSI C63.4, unless supplemented with additional requirements as noted in the test report.

Page 16 of 38
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2.0 SYSTEM TEST CONFIGURATION
2.1 Justification
The EUT was initially tested for FCC emissions in the following configuration:
See Test Setup Photos Exhibit
2.2 EUT Exercise Software
None
2.3 Special Accessories
None
2.4 Equipment Modifications
None
2.5 Configuration of Test System

See Test Setup Photos Exhibit

Page 17 of 38
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3.0 RADIATED SPURIOUS EMISSIONS EQUIPMENT/DATA
CONDUCTED SPURIOUS EMISSIONS EQUIPMENT/DATA
BAND EDGE EQUIPMENT/DATA
OUTPUT POWER EQUIPMENT/DATA
FREQUENCY STABILITY EQUIPMENT/DATA
Test Conditions: RADIATED SPURIOUS EMISSIONS: FCC Part 22.917(b)
CONDUCTED SPURIOUS EMISSIONS: FCC Part 22.917
BAND EDGE: FCC Part 22.917
OUTPUT POWER: FCC Part 22.917
FREQUENCY STABILITY: FCC Part 22.355
The following measurements were performed at the San Diego Testing Facility:
O - Test not applicable |
W - Roof (Small Open Area Test Site)
B - SR-5, Shielded Room, 16’ x 28’ x 15’, Metal, Semi-Anechoic Chamber
Test Equipment Used:
Model No. Prop. No. Description Manufacturer Serial No.  Cal Date
E4440A 7500 Spectrum Analyzer Hewlett Packard MY43362168 12/04
ZFL 1000 LN 6386 Preamplifier TUV America Inc -- VBU*
AMF-5D-010180-35- 719 Preamplifier Miteq 549460 VBU*
10P
87405A 431 Preamplifier Hewlett Packard 3207A00276 VvVBU*
CBL6111 460 Bilog Antenna Chase Electronics 1013 VBU*
3115 251 Double Ridge Guide Antenna EMCO 2495 01/05
3146 6670 Log Periodic Antenna EMCO 1063 07/04
8566B 744 Spectrum Analyzer Hewlett Packard 2618A02913 02/05
T30RC 6225 Environmental Chamber Tenney Environmental 27244-02 05/04

Remarks: One year calibration cycle for all test equipment and sites. (*) Verified Before Use
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UTStarcom Radiated Spurious Emissions FCC Part 22.917

- Agilent 15:54:25 Mar 25, 2005
Mkrl 884.6 MHz

Ref E|3<3.99 dBpV/m Atten 18 dB Ext PG 23 dB 52.87 dBpV/m
#Pea

Log
10
dB/

>4

LgRv

M1 S2 L. ] |
S3 FC

£06:
FTun
#Swp

Start 36.8 MHz Stop 1.800 6 GHz
#Res BH 30 kHz +YBHW 300 kHz Sweep 994.8 ms (1001 pts)

Remarks: No emissions were detected within 20 dB of the specified limit related to transmit
mode of device under test.
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UTStarcom Conducted Spurious Emissions FCC Part 22.917 Low Channel
W Agilent 87:52:34 Mar 11, 2085 Freq/Channel
Mkrl 700.0 MHz Center Freq
ﬁgim% dBm Atten 30 dB -53.32 dBm 500004500 Milx
Log
16 StartFreq
dB/ AC Coupled|l 9.00000000 kHz
StopFreq
1.00000000 GHz
Start
9.000000000 kHz CF Step
99.9991000 MHz
LgAv Auto Man
WL $2 Freq Offset
33 FS 0.90000000 Hz
E%)n Signal Track
On Off
Swp pall
Start @ Hz Stop 1.806 8 GHz
Res BH 3 MHz VBH 3 MHz Sweep 1.68 ms (681 pts)
[Copyright 2000-2082 Rgilent Technologies
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Report No. SC501057-03

UTStarcom

Conducted Spurious Emissions

¥ Agilent 07:54:24 Mar 11, 2005

FCC Part 22.917 Low Channel

Freq/Channel

Ref 28

dBm

Atten 30 dB

Mkrl 7.300 GHz
-48.33 dBm

Center Freq

Norm
Log

5.50008008 GHz

10
dB/

StartFreq
1.08000600 GHz

StopFre
10.8000000 GHz

Start
1.000000000

GHz

K]

CF Step

LgAy

000000 MHz
Man

<o
=
L=~

jmnl
=
~

Wl S2
$3 FS

£(fn
FTun
Swp

Start 1.800 GHz
Res BH 3 MHz

Printer not responding

VBW 3 MHz

Freq Offset
0.00000000 Hz

i

Signal Track

[
-
—

On

Stop 10.000 GHz
Sweep 15 ms (681 pts)

|
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Report No. SC501057-03

AMERICA
UTStarcom Conducted Spurious Emissions FCC Part 22.917 Mid Channel
% Agilent 08:16:13 Mar 11, 2005 Freq/Channel
Mkrl 886.7 MHz Center Freq
ﬁslfm% dBm Atten 36 dB 6.36 dBm 500.004500 MUz
Log .
10 % StartFreq
dB/ AC Coupledfll 9.00600000 kHz
Stop Freq
1.60000000 GHz
Start
. hlaG1a161G CF Step
9./00000008 kHz 99.9991000 oP
LaRv Auto Man
W1 S2 ul Freq Offset
33 FS ”!l 0.00000000 Hz
ﬁﬁ] ‘H"I‘ WH"H“H lil“llwww ““IWWW'“ ||HHHH‘HI l ||‘]M u|||| ] “wq“ '“”“H Signal Track
SR ik [‘ Al Mmfh ity ulml itor off
Start @ Hz Stop 1.@@@ @ GHz
Res BH 3 MHz VBK 3 MHz Sweep 1.68 ms (681 pts)
|Copyright 2000-2002 Agilent Technologies 1
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Report No. SC501057-03

AMERICA
UTStarcom Conducted Spurious Emissions FCC Part 22.917 Mid Channel
¥ Agilent 88:11:55 Mar 11, 2005 Freq/Channel
Mkrl 8.980 GHz Center Freq
ﬁgrfm% dBm Atten 30 dB -48.42 dBm 5 £0000000 CHz
Log
18 StartFreq
dB/ 1.00000000 GHz
StopFreq
10.0000000 GHz
Stop
50156161 CF Step
10.00002220 GHz 300.006000 MHz
LgAv Auto Man
Wi 52 Freq Offset
53 FS ‘ 0.00000000 Hz
eco: [HERENER R il | )
FTun [REEAURRY [k Signal Track
Swp munmummimﬂmtl | il AR on 0ff
AR il |
Start 1.800 GHz
Res BH 3 MHz YBH 3 MHz ‘
Copyright 2000-2002 fAgilent Technologies |

Page 24 of 38
Rev.No 1.0

TUV AMERICA INC 10040 Mesa Rim Road San Diego, CA 92121-2912 Phone 858 678 1400 FAX 858 546 0364



Report No. SC501057-03

UTStarcom

Conducted Spurious Emissions

¥ Agilent 89:55:15 Mar 19, 2005

FCC Part 22.917 + 870 MHz

Peak
Log
19
dB/

LgAv

ML S2
$3 FC

Ref 28 dBm

Atten 30 dB

Mkrl 871.008 MHz
-45.55 dBm

Clear Write

il A

/VN\..\NN'- Mo Rre

[Span

N
2.000000000 MHz

/

!

£(F:
£>50k
Swp

Center 870.080 MHz Span 2 MHz
Res BH 18 kHz VBK 18 kHz Sweep 7.48 ms (691 pts)
ICopyright 2000-2002 Agilent Technologies |
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Report No. SC501057-03

UTStarcom

¥ Agilent 13:35:12 Mar 11, 2065

Conducted Spurious Emissions

FCC Part 22.917 High Channel

Freq/Channel

Copyright 2000-2802

lent Technologies

Mkrl 500.0 MHz Center Freq
ﬁsifmZ@ dBm Rtten 30 dB -54.46 dBm 500.004500 Milx
Log
18 StartFreq
dB/ AC [},ﬂumed 8.99900000 kHz
Stop Freq
1.00000000 GHz
Start
. AR yd CF Step
8 999'@'@@@ kH 99.9991000 MHz
LgAv Auto Man
WL 52 Freq Offset
$3 FC 0.00000000 Hz
ﬁ?n Signal Track
Off
Swp On 0ff
Start O Hz Stop 1.800 @ GHz
Res BH 3 MHz Sweep 1.68 ms (601 pts)
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Report No. SC501057-03

UTStarcom

Conducted Spurious Emissions

¥ Agilent 13:36:25 Mar 11, 2005

FCC Part 22.917

Ref 20 dBm

Atten 30 dB

Mkrl 5.508 GHz
-58.16 dBm

Norm
Log

10
dB/

Start

999.9999990 MHz

LgAv

Wl S2
$3 FC

£
FTun
Swp

Start 1.600 GHz
Res BH 3 MHz

VBW 3 MHz

‘Cnpyright 20080-2002 Agilent Technologies

Stop 10,000 GHz
Sweep 15.04 ms (601 pts)

High Channel

Freq/Channel

Center Freq
5.50000000 GHz

StartFreq
999.999999 MHz

StopFre
16.9000600 GHz

CF Ste
900.000000 MHz
uto Man

o lllI

D

Freq Offset
0.00000008 Hz

i

Signal Track
On Off|

|
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Report No. SC501057-03

UTStarcom Band Edge(Low)

W Agilent 07:58:15 Mar 11, 2005

FCC Part 22.917

Low Channel

Marker

Mkrl 869.008 MHz

Ref 26 dBm Atten 30 dB ~51.87 dgm || Select Marker
Peak 1 2 3 4
Lag
18
dB/

[Marker

869.000000 MHz s  Deltapar
Lofv [-51.87 dBm / o (Trecking Re
Ml 52 ] A _rf Span Pair
33 FCW,MV MWMVJWM Span Center,
E(tx
f>58k
Swp
Center 869.000 MHz Span 1 MHz
Res BH 9.1 kHz VBW 9.1 kHz Sweep 14.6 ms (601 pts)
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Report No. SC501057-03

AMERICA
UTStarcom Band Edge(High) FCC Part 22.917 Low Channel
% Agilent 87:59:52 Mar 11, 2005
Mkrl 894.600 MHz Sel
Ref 10 dBm Atten 20 dB _75.42 dbm || Select Marker
1 2 3 4
Peak
Log
18
4B/ Normal
Delta
| Marker
894.000000 MHz Delta Pair
R (Tracking Ref)
LeAv |-75.42 dBm Ref A
ML S2 Span Pair
$3 FC Span Center
£
g>5@k TNNPRVIN W SRR YL YRS - AU NI P N
wp
Center £94.000 Wi Span 1 Wiz fore
Res BH 9.1 kHz YBH 9.1 kHz Sweep 14,6 ms (601 pts)
[Printer not responding ‘
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Report No. SC501057-03

AMERICA
UTStarcom Band Edge(Low) FCC Part 22.917 Mid Channel
% Agilent 08:15:24 Mar 11, 2085 Freqg/Channel
Mkri 869.600 MHz Center Freq
Ezgklﬁ dBm Atten 20 dB —-75.53 dBm 859000000 Miis
Log
16 StartFreq
dB/ 868.500000 MHz
StopFreq
869.500000 MHz
Center .
. ARE CF Step
869.0000000 MHz 100000000 EP
LAy Auto Man
ML S2 Freq Offset
$3 FC 0.000900000 Hz
£ Signal Track
g’i@k A Ao s AP R s L B g On 0Off]
Center 869.009 MHz Span 1 MHz
Res BH 9.1 kHz YBH 9.1 kHz Sweep 14.6 ms (601 pts)
Copyright 2000-2002 Agilent Technologies
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Report No. SC501057-03

AMERICA

UTStarcom Band Edge(High) FCC Part 22.917 Mid Channel

3 Agilent 08:14:15 Mar 11, 2005 Peak Search
Mkrl 894.960 MHz

Ref 18 dBm Atten 20 dB -71.53 dBm Next Peak

Peak

Log

10 Next Pk Righ

4B/ ex ight

Next Pk Left

 Marker
894.000000 MHz
LoAv [-71.53 dBm

AHAHHA

M1 S2

53 FC Pk-Pk Search
£(h): BATLES TN [T Yere e, P 1 4§

f>50k Y iy At

Swp

Center 894.008 MHz Span 1 Mz 1M?Fre
|Res BH 9.1 kHz YBH 9.1 kHz Sweep 14.6 ms (601 pts) i

‘Copyright 2000-2002 Agilent Technologies
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Report No. SC501057-03

UTStarcom

W Agilent 13:48:14 Mar 11, 2695

Band Edge(Low)

FCC Part 22.917

Ref @ dBm

Atten 18 dB

Mkrl 869.008 MHz
-92.36 dBm

Norm
Log

18
dB/

Center

869.0000000

MHz

LgAv

Hl S2
$3 FC

£(f

£>50k

Swp

g

Center 869.000 MHz
Res BHW 9.1 kHz

YBK 9.1 kHz
Copyright 2008-2602 Agilent Technologies

1w
Span 1 MHz

Sweep 14.6 ms (681 pts)

High Channel

Freq/Channel

Center Fre
869.000000 MHz

StartFreq
868.500000 MHz

Stop Fre
869.500000 MHz

; I

CF Ste
100.600000 kHz
uto Man

D

Freq Offset
0.00000000 Hz

i

Signal Track
n Off

[=1

L
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Report No. SC501057-03

AMERICA
UTStarcom Band Edge(High) FCC Part 22.917 High Channel
3 Agilent 13:46:36 Mar 11, 2005
Mkrl 894.000 MHz

Ref 20 dBm Atten 30 dB _31.16 dgn || Select Marker
Pock L2 3
Lag
10
dB/

WWWWW

|Marker ™,

894.000000 MHz Delta Pair

A b, (Tracking Ref)
Lgrv {-31.16 dBm \1 Ref a
M1 52 .

I Span Pair

$3 FC ) el Span  Center
£
f>58k
Swp
Center 894.000 MHz Span 1 MHz
Res BH 9.1 kHz YBH 9.1 kHz Sweep 14.6 ms (681 pts)

Copyright 2000-2002 Agilent Technologies

Page 33 of 38
Rev.No 1.0

TUV AMERICA INC 10040 Mesa Rim Road San Diego, CA 92121-2912 Phone 858 678 1400 FAX 858 546 0364



Report No. SC501057-03

UTStarcom Output Power FCC Part 22.917 Low Channel
¥ Agilent 87:55:54 Mar 11, 2085 Peak Search
Mkrl 870.550 MHz
Ref 20 dBm Atten 30 dB -6.60 dBm Next Peak
Peak
Log
19 .
4B/ Next Pk Right
1
fW%Q\
{ \ Next Pk Left

[Marker

870.550000 Mz \ o Search
Lofv | -6.68 dBm ! 1
ML S2 !
$3 FC . Y ckad v MYl Pk-Pk Search

W
£
F>50k Mkr 3 CF|
Swp
Center 576.000 MHz Span 5 Mz 1"‘0’{ S
Res BH 47 kHz VB 47 kHz Sweep 2.76 ms (681 pts)
Printer not responding |
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Report No. SC501057-03

AMERICA
UTStarcom Output Power FCC Part 22.917 Mid Channel
- Agilent 88:17:03 Mar 11, 2095 Freq/Channel
Mkrl 885.325 MHz Center Freq
gz;kw dBm Atten 28 dB -6.01 dBm 885.325000 Mz
Log
10 L StartFreq
dB/ AN oty 882.825000 MHz
[ \ StopFreq
{ 887.825000 MHz
Center |
885.3250000 MHz CF Step
Lofv Y ™, v HS@@.@@@@@@ th
- SN
M1 S2 Fre¢ Offset
$3 FC 0.66600000 Hz
ECf:
o Signal Track
£>50k
Swp On 0tf
Center 885.325 MHz Span 5 MHz
Res BH 47 kHz VBH 47 kHz Sweep 2.76 ms (601 pts)
[Copyright 2600-2002 Agilent Technologies ]
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Report No. SC501057-03

UTStarcom

Output Power

¥ Agilent 13:49:57 Mar 11, 2865

AMERICA

FCC Part 22.917 High Channel

Peak
Log
18
dB/

LgAv

M1 S2
53 FC

Ref 28 dBm

Atten 30 dB

Mkri 893.343 MHz
~7.36 dBm

Center

893.3433

1330

i

W’\,\_‘WM

Eh:
f>50k
Swp

W)

Center 893.343 MHz
Res BH 47 kHz

Copyright 2060-2002 Agilent Technologies

UBH 47 kHz

Span 5 MHz
Sweep 2.76 ms (601 pts)
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Report No. SC501057-03

AMERICA
UTStarcomm SC 501057
Frequency Tolerance 22.355
Frequency (MHz)
Temperature (°C) 870.04 885.32 893.32
+50 870.03905 885.32000 893.31965
+40 870.03970 885.32125 893.32040
+30 870.03905 885.32090 893.31925
+20 See Table Below
+10 870.03930 885.32110 893.31970
0 870.03955 885.32050 893.32035
-10 870.03950 885.32070 893.31940
-20 870.03935 885.32080 893.32050
-30 870.03985 885.32020 893.32720
Limit 870.038695 — 870.041305 885.318672 — 885.321328 | 893.31866 — 893.32134
Voltage Variation at 20°C
Frequency (MHz)
Voltage (Vdc) 870.04 885.32 893.32
4.42 870.04020 885.32010 893.31955
5.00 870.03995 885.32080 893.31950
5.50 870.03965 885.32045 893.31950
5.98 870.04015 885.32040 893.31960
Limit 870.038695 — 870.041305 | 885.318672 —885.321328 | 893.31866 — 893.32134
Remarks

Measurements taken at 1 hour intervals to allow for temperature stabilization.
Frequency tolerance limit is +/-1.5ppm of hominal operating frequency.
Extreme voltage test range is 85% to 115% of rated operating voltage (5.2Vdc).
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Report No. SC501057-03

AMERICA

40 ATTESTATION STATEMENT

GENERAL REMARKS:

SUMMARY:

All tests were performed per CFR 47, Part(s) 22.917(b) and 22.355
- Performed

The Equipment Under Test

B - Fulfills the requirements of CFR 47, Part(s) 22.917(b) and 22.355

Testing Start Date: 10 March 2005

Testing End Date: 25 March 2005

- TUV AMERICA, INC. -

Responsible Engineer: Responsible Engineer:
. (2
§W e V4 S
VoA i Yo

Jim Owen Frank Harkins
(EMC Manager) (EMC Engineer)
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